© COPYRIGHT 2002, MULTIQUIP INC.

PARTS MANUAL

N

N

WHITEMAN

JRT RIDE-ON POWER
TROWEL

MODEL #
SERIAL #

Revision #1 (11/04/02)

MULTIQUIP INC. PARTS DEPARTMENT:
18910 WILMINGTON AVE.  800-427-1244
‘ CARSON, CALIFORNIA 90746 FAX: 800-672-7877
‘ ' - 310-537-3700 SERVICE DEPARTMENT/TECHNICAL ASSISTANCE:

800-421-1244 800-478-1244
FAX:310-537-3927 FAX:310-631-5032

MULTIQUIP E-mail:mq@multiquip.com® www:multiquip.com

Atlanta * Boise ¢ Dallas ¢ Houston ¢ Newark
Montreal, Canada ¢ Manchester, UK
Rio De Janiero, Brazil « Guadalajara, Mexico



JRT RIDE-ON POWERTROWEL — ENGINE & CLUTCH ASSY.

l 35)
@\@g@

€

£ &
: \ .@," EXISTING

@3 = —G9)

& 8
Ay . \
W \ 7 EXISTING
& e

PAGE 8 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — ENGINE & CLUTCH ASSY.

ENGINE & CLUTCH ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

1 BRIGGS /STRATTON VANGUARD 16 HP. ENGINE 1

2 2192 THROTTLE SPRING 1

3 2194 THROTTLE NUT 1

4 2124 THROTTLE CABLE 1

5 2153 SPHERICAL BEARING 1

6 0937 HEXNUT 10- 32 1

7 2190 SPACER 1

8 2162 THROTTLE CABLE MOUNTING BRACKET 1

9 0310 CLUTCHKEY 1

10 1880 4" CLUTCH ASSEMBLY (1”BORE) ......ccocvverreeennen. T FROM SF16747 TO RJ23742
10 2516 4” CLUTCH ASSEMBLY (1”BORE) ......cocveevrercenene T FROM RJ23746

" 1882 CLUTCH SPINDLE 1

12 1886 CLUTCH PULLEY ASSEMBLY 1

13 1889 CLUTCH BOWL ASSEMBLY ......coccvivrirerrirnirriirrinns LI FROM SF16747 TO RJ23742
13 2504 CLUTCH BOWL ASSEMBLY ......cocvvrrririeiririiins T FROM RJ23746

14 1890 CLUTCHWEIGHT SET ..ot T FROM SF16747 TO RI23564
14 2451 CLUTCHWEIGHT SET ..ot L FROM RI23565

15 0855 WEIGHT SPRING ..o 2 e, FROM SF16747 TO RI23564
15 2450 WEIGHT SPRING ..o 2 i FROM RI23565

16 1888 CLUTCHPLATE ..o LI FROM SF16747 TO RJ23742
16 2506 CLUTCH PLATE (WITH ROLLERS) ......ocvveveerrrenene T, FROM RJ23746

17 1893 SET SCREW 2

18 9123 CLUTCH RETAINER 1

19 0166A 3/8” LOCK WASHER 1

20 0478 HHCS 3/8-24X 2.1/4” 1

21 2155 DRIVE BELT A- 37 2

22 2134 BELT GUARD 1

23 1273 HHSTS 8- 32X3/8” 4

24 0169 HHCS 3/8- 16X3” 1

25 2257 BELT GUIDE 1

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 9



JRT RIDE-ON POWERTROWEL — ENGINE & CLUTCH ASSY.

ENGINE & CLUTCH ASSY.

PAGE 10 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — ENGINE & CLUTCH ASSY.

ENGINE & CLUTCH ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

26 5283 NUT FLEXLOC 5/16- 18 4

27 03008 FLAT WASHER 5/16” 9

28 1207 HHCS 5/16- 18X1.3/4” 4

29 2198 SHCS 6MM X 1.0 X 10MM 1

30 5065B RHMS 10-32 X 1/2 4

31 2089 FRONT HEAT SHIELD ..o T TO PA27079

31 2590 CONTROL PANEL, MODEL JRT92........cocoernirnerennees T FROM PA27079
32 10019 FLEXLOC NUT 10- 32 4

33 2655 HOURMETER ..o T FROM QH26222
34 8126 HOSE CLAMP 1

35 2299 HHCS 8MM X 1.5 X 15MM, MODEL JRT92 ............ T FROM PA27079
36 2697 DECAL CONTROL PANEL, MODEL JRT92.............. T FROM PA27079
37 4682 LIGHT SWITCH (OPTIONAL),MODEL JRT92 .......... LI FROM PA27079
38 2673 CIRCUIT BREAKER, MODEL JRT92 .......cccocvuvernee T FROM PA27079
39 10024 FLEXLOC NUT 1/4-20, MODEL JRT92..........ccoe.ne. 4o FROM PA27079
40 0948 FLAT WASHER 1/4” 4

41 4514 HHCS 1/4-20 X 5/8”, MODEL JRT92 ........cccouovrnrunee 2 e, FROM PA27079
42 2203 FLAT WASHER #10, MODEL JRT92.........cccccvurrrienee 2 i FROM PA27079

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 11



JRT RIDE-ON POWERTROWEL — DRIVE ASSY.
DRIVE ASSY.

PAGE 12 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWER TROWEL — DRIVE ASSY.

DRIVE ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
1 2052 C.V.JOINT 4
2 2218 PLUG 12
3 0126 WOODRUFF KEY 4
4 2186 SHCS 5/16-18X2.1/4” 9
5 2019 PULLEY 1
6 2034 BEARING SHAFT 1
7 2126 KEY 1
8 2071 LEFT SIDE DRIVE SHAFT 1
9 2090 SNAP RING 4
10 10133 FLEXLOC NUT 3/8” 4
1 2142 SPACER 1
12 4182 PILLOW BLOCK BEARING 2
13 10136 FLAT WASHER 3/8” 8
14 1284 HHCS 3/8-16X1.1/2 4
15 2029 COUPLER 1”ID. 1
16 2037 RETAINING WASHER 1
17 1146 FHSCS 5/16- 18X1” 3
18 2259 C.V. JOINT BOOT (REPLACEMENT ONLY)

19 0161C FLAT WASHER 5/16” 12
20 2187 SHCS 5/16- 18X2.1/2” 3
21 2074 RIGHT SIDE DRIVE SHAFT 1
22 10138 SHSS 1/4-20 X 1/2 1

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 13



JRT RIDE-ON POWERTROWEL — STEERING ASSY.

STEERING ASSY.

PAGE 14 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWER TROWEL — STEERING ASSY.

STEERING ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

1 0189 LEFT SIDE HAND GRIP (NO OPTIONS) 1

1 2267 LEFT SIDE HAND GRIP (RETARDANT SPRAY) 1

2 267 RIGHT SIDE HAND GRIP 1

3 2224 HANDLE EXTENSIONS 2

4 2766 KILL BUTTON ASSEMBLY 1

5 2197 ACORN NUT 1/4-20 2

6 424 HHCS 1/4-20 X 1.1/4” 2

7 2055 LEFTHANDLE ..o T FROM SF16747 TO RD21688
7 2355 LEFTHANDLE ..o T FROMRD21713
8 9154 HHCS 3/8- 16 X 1.3/4” ... 2 e FROMRD21713
9 2196 SPACER 8

10 2063 RIGHT HAND MALE SPHERICAL BEARING .......... [ FROM SF16747 TO RD21688
" 1023 HHCS 3/8- 16 X 1.1/4” ... 9 FROMRD21713
12 166A LOCKWASHER 3/8” 2

13 2199 JAM NUT 3/8- 24 9

14 2064 RIGHT HAND FEMALE SPHERICAL BEARING 5

15 10133 FLEXLOC NUT 3/8- 16 1

16 183 COTTERPIN 5

17 2097 CLEVIS PIN 2

18 1484 BUSHING 4

19 2038 STEERING CONTROL LEVER 2

20 10136 FLAT WASHER 3/8” 2

21 2356 LEFT SIDE STEERING ASSEMBLY 1

22 8151 FLAT WASHER 3/4” 2

23 2123 CENTER SPACER 1

24 2225 RIGHT SIDE STEERING ASSEMBLY 1

25 5283 FLEXLOC NUT 5/16- 18 4

26 655 HHCS 5/16- 18 X 3/4” 6

27 2352 CONNECTORROD ....occoviirienererrirneeisiseienseensenes T FROMRD21713
28 161C LOCKWASHER 5/16” 2

29 2004 LINKAGE ROD 1

30 2354 RIGHT SIDE STEERING ASSEMBLY 1

31 2080 RIGHT /LEFT MOTION SHAFT 1

32 2036 RIGHT /LEFT MOTION ARM 1

33 5228 GREASE FITTING 3

34 2188 SPACER 2

35 2193 ADAPTER PLATE PIN 1

36 1162A LUBRA- CAP 3

37 2219 COTTERPIN 2

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 15



JRT RIDE-ON POWERTROWEL — GEARBOX ADAPTER PLATES ASSY.

GEARBOX ADAPTER PLATES ASSY.

LEFT SIDE

PAGE 16 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — GEARBOX ADAPTER PLATES ASSY.

GEARBOX ADAPTER PLATES ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
1 1023 HHCS 3/8- 16 X 1.1/4” 8
2 166A LOCKWASHER 3/8” 8
3 2079 ROCKER BLOCK 4
4 2044 PIVOT ARM ASSEMBLY 1
5 10138 SHSS 1/4-20 X 1/2 4
6 1816 PLATE 1
7 2132 ADAPTER PLATE 2
8 2107 CONTROL PIVOT ROD 2
9 2078 ROCKER BLOCK 2
10 2076 PIVOT SHAFT 1
1 1394 FHCS 3/8- 16 X 17 4
12 1284 HHCS 3/8- 16 X 1.1/2” 8
13 166A LOCKWASHER 3/8” 8

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 17



JRT RIDE-ON POWERTROWEL — GEARBOX ASSY.

GEARBOX ASSY.

RIGHT SIDE

PAGE 18 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — GEARBOX ASSY.

GEARBOX ASSY.

NO. PARTNO. PARTNAME

1 1136 END CAP

2 2308 O-RING

3 1134 GASKET

4 735A BEARING CUP

5 1132 AIR VENT

6 0735 BEARING CONE

7 2031 RIGHT HAND WORM

8 2126 KEY

9 735 BEARING CONE ........cccvvirirrierriiienes
9 2392 BEARING CONE ........ccovvirirricrriiienes
10 2391 BEARING CUP.......ccoererrcrcrrercnene
10 2391 BEARING CUP. ...
" 2390 FLANGE ..o
" 2390 FLANGE ..o
12 2117 OIL SEAL

13 2115 O-RING

14 2118 SPACER

15 2030 COUPLER

16 2037 RETAINING WASHER

17 1146 FHSCS 5/16-18 X 1”

18 2295 HHCS 1/4-20 X 7/8”

19 181B LOCKWASHER 1/4”

20 121A PLUG

21 2112 GEARBOX

22 232A BEARING CUP

23 2032 BEARING CONE

24 1138 RETAINING RING

25 2249 RIGHT HAND WORM GEAR

26 2231 MAIN SHAFT

27 1144 GASKET

28 1145 COVER PLATE

29 0254 SEAL

QTy. REMARKS

— —h
PPN LMD PPOOOOOONDDODPODNPODNODMPODMNPDNODNDODMNDN

............. FROM SF16747 TO RD21397
............. FROMRD21713
............. FROM SF16747 TO RD21397
............. FROMRD21713
............. FROM SF16747 TO RD21397
............. FROMRD21713

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 19



JRT RIDE-ON POWER TROWEL — GEARBOX ASSY.

GEARBOX ASSY.

RIGHT SIDE

PAGE 20 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — GEARBOX ASSY.

GEARBOX ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

30 10235 INT.LOCK WASHER 5/16” 8

31 1143 O-RING 2

32 9183 KEY 2

33 2229 KEY 2

34 2003 LEFT HAND WORM 1

35 2250 LEFT HAND WORM GEAR 1

36 1150 YOKE ARM 2

37 1151 YOKE PIN 2

38 10136 FLAT WASHER 3/8” 2

39 0683 COTTERPIN 4

40 10031 EXT.LOCK WASHER 1/4” 8

41 10138 SHSS 1/4-20 X 1/2 2
2633 GASKET REPLACEMENT KIT ....ooviirriirerriniseenereeseenenns NOT SHOWN
2617 BEARING REPLACEMENT KIT ...cooviirierrirnicineseeineenenes NOT SHOWN
2141 RIGHT SIDE GEARBOX ASSEMBLY ......ccovnnniriirieiennes NOT SHOWN
2151 LEFT SIDE GEARBOX ASSEMBLY .......cccoenirninirririeiens NOT SHOWN

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 21



JRT RIDE-ON POWERTROWEL — SPIDER & BLADES ASSY.

LEFT SIDE

ARIGHT SIDE

PAGE 22 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — SPIDER & BLADES ASSY.

SPIDER & BLADES ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
1 1803 WEAR PLATE 2

2 1152 CAP-THRUST COLLAR 2

3 1153 THRUST BEARING 2

4 1471 THRUST COLLAR BUSHING 2

5 1154A WEAR PLATE 2

6 4164 ROLLPIN 8

7 164B FULL THREAD RADIUS HEAD 3/8- 16 X 1.1/4 8

8 1876 HEX JAM NUT 3/8- 16 8

9 166A LOCKWASHER 3/8” 8

10 105 HHCS 5/16- 18 X 1.1/2” 16

1 161C LOCKWASHER 5/16” 16

12 2826 TROWEL ARM 8

13 1316 RIGHT HAND SPRING 4

14 1163 RIGHT HAND TROWEL ARM LEVER 4

15 1157A BUSHING 8

16 1655 LEFT HAND TROWEL ARM LEVER 8

17 1317 LEFT HAND SPRING 4

18 1875 INT. LOCK WASHER 3/8” 8

19 1322 RETAINING SCREW 8

20 1162A LUBRA- CAP 8

21 2136 LEFT HAND SPIDER 1

22 1872 UNIVERSAL FIT FINISH BLADE ........ccocooeverrirnnne. T OPTIONAL
23 900 FINISH BLADE ... 8 i OPTIONAL
24 1817 TROWEL ARM ADJUSTMENT FIXTURE................. T OPTIONAL
25 1869 SNAP PIN .o 16 v OPTIONAL
26 844 COMBINATION FLOAT & FINISH BLADE 8

27 954F CLIP- ON FLOAT BLADE ........coeeueeriereeeeerenceeenens T OPTIONAL
28 1871 UNIVERSAL FIT COMBINATION BLADE ................ T OPTIONAL
29 1857 UNIVERSAL FIT MOUNTING BAR.......ccovoerrirrinnee 8 i OPTIONAL
30 1899 RIGHT HAND SPIDER 1

31 1898 THRUST COLLAR ..o 2 s INCLUDES ITEM #4
32 2279 LEFT SIDE SPIDER ASSEMBLY .......ccccoonnirinienee T RIGHT HAND ROTATION
33 2150 RIGHT SIDE SPIDER ASSEMBLY ........ccccovuvunienen. L LEFT HAND ROTATION
34 1456 HEX NUT 3/8- 16 2

35 1167A SQHSS 3/8-16 X 1.1/2” 2

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 23



>=
N
n
<
-
o
oc
-
=
O
&
L
O
=
o
=
=
1

RIGHT SIDE

JRT RIDE-ON POWER TROWEL

TWIN PITCH CONTROL ASSY.

N
=
=
i
At
~—
+*
=
Ll
oc
_
-
<<
=2
=
<t
=
=
Q
=
<
oc
1T}
o
o
o
n
-
<
o
_
=
=
o
oc
[
oc
w
=
o
o
=
Q
wl
[=]
oc
-
oc
]
_
<
N
&
&




JRT RIDE-ON POWER TROWEL —TWIN PITCH CONTROL ASSY.
TWIN PITCH CONTROL ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

1 2300 RIGHT SIDE DECAL 1

2 4403 CRANK KNOB 2

3 1632 SPACER 2

5 1615 CRANK LEVER 2

6 1616 SHOULDER BOLT 2

7 2620 BHMS 10- 24 X 5/8” 8

8 2649 COVER PLATE 2

9 1529 MASTER GEAR 2

10 1135 RETAINING RING 4

1 161C LOCKWASHER 5/16” 6

12 655 HHCS 5/16- 18 X 3/4” 6

13 2156 SPRING 2

14 1612 BEARING 2

15 1604 BEARING 2

16 2169 THRUST WASHER 4

17 2170 THRUST BEARING 2

18 3615 SET COLLAR ..o 2 e FROM SD16747 TO SH18636
18 2367 SET COLLAR ....ooierereieeieeeeeriseeseesessensesseesssenens 2 s FROM SH16837
19 685 SHSS 5/16- 18 X 5/16” 4

20 126 WOODRUFF KEY 2

21 2601 RT. SIDE PITCH CONTROL SCREW .........cccocevmneen. T FROM SD16747 TO SH18636
21 2061 RT. SIDE PITCH CONTROL SCREW. ..........coceevnnen. T FROM SH16837
22 2131 PITCH CONTROL TUBE 2

23 2281 RIGHT SIDE SLIDE BLOCK 1

24 1114 ROLLPIN 2

25 786 BUTTON HEAD CAP SCREW 1/4-20 X 3/8" 2

26 786A SPACER 2

27 2008 CABLE 2

28 730 HHCS 1/4-20 X 1” 28

29 4014 SCREW 4

30 181B LOCKWASHER 1/4” 22

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 25



>=
N
n
<
-
o
oc
-
=
O
&
L
O
=
o
=
=
1

HIGHT SI0E

JRT RIDE-ON POWER TROWEL

TWIN PITCH CONTROL ASSY.
PAGE 26 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)




JRT RIDE-ON POWERTROWEL —TWIN PITCH CONTROL ASSY.
TWIN PITCH CONTROL ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
31 1579 HHCS 1/4-20 X 1/2 2
32 0948 FLAT WASHER 1/4” 10
33 1530 SLAVE GEAR 2
34 2007 SHAFT 2
35 1578 WOODRUFF KEY 9
36 1586 ROLLPIN 11
37 2311 SPACER 2
38 1536 U- JOINT 4
39 1523 HOUSING 2
40 2023 SHAFT 2
41 2012 SLEEVE 2
42 2022 SHAFT 3
43 2021 SHAFT 2
44 1677 SET COLLAR 4
45 1988 MITER BOX CAP 4
46 1733 WASHER 14
47 2062 MITER GEAR 4
48 1162A LUBRI- CAP 6
49 2621 GREASE FITTING 6
50 1987 MITER BOX

51 2104 SLEEVE 1
52 2026 SHAFT 1
53 2010 LEFT SIDE PITCH CONTROL. SCREW 1
54 2280 LEFT DIDE SLIDE BLOCK 1
55 2332 LEFT SIDE DECAL 1
56 1116 BRASS JAM NUT 4
57 0185 SHSS 3/8- 16 X 3/8” 2
58 1528 SHSS 1/4- 20 X 5/16” 4
59 10024 LOCK NUT 1/4-20 8
60 2634 SPRING WARNING DECAL 2
61 1499 WHITEMAN DECAL 2

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 27



S—
N
n
<<
-
o
oc
-
=
O
o
L
O
=
(a
Q
oc
-
O
L
—
L
_
-
LU
=
o
oc
-
oc
LU
=
o
(a
=
Q
LLl
=
oc
-
oc
-

LEFT7 S570£

RIGHT7T SIDE

PAGE 28 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — ELECTRIC PITCH CONTROL ASSY.
ELECTRIC PITCH CONTROL ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
1 2595 POWER HEAD 1
2 2675 BUSHING STAND OFF 2
3 8381 BOOT SWITCH COVER 1
4 2662 SWITCHHOUSING 1
5 2596 SWITCH 1
6 2699 RHMS 10-32 X 1.1/2 2
7 2620 BHMS 10- 24 X 5/8” 8
8 2592 COVER PLATE 2
9 1629 MASTER GEAR 1
10 1135 RETAINING RING 2
1 161C LOCKWASHER 5/16” 6
12 655 HHCS 5/16- 18 X 3/4” 6
13 2156 SPRING 2
14 1612 BEARING 2
15 1604 BEARING 2
16 2170 THRUST WASHER 4
17 2169 THRUST BEARING 2
18 2367 SET COLLAR 2
19 685 SHSS 5/16- 18 X 5/16” 6
20 0126 WOODRUFF KEY 2
21 2679 RIGHT SIDE PITCH CONTROL SCREW 1
22 2131 LEFT SIDE PITCH CONTROL TUBE 2
23 2281 RIGHT SIDE SLIDE BLOCK 1
24 1114 ROLLPIN 2
25 786 BUTTON HEAD CAP SCREW 1/4- 20 X 3/8" 2
26 786A SPACER 2
27 2008 CABLE 2
28 730 HHCS 1/4-20 X 1” 28
29 10138 SHSS 1/4-20 X 1/2” 6
30 181B LOCKWASHER 1/4” 22
31 1529 HHCS 1/4-20 X 1/2 2
32 948 FLAT WASHER 1/4” 10
33 1530 SLAVE GEAR 2
34 2007 SHAFT 2
35 1678 WOODRUFF KEY 9

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 29



>
2
7))
<
-l
o
oc
-
=
o
(&)
L
(&)
=
(o 18
Q
oc
-
(&)
il
-]
L
_
w—l
Ll
=
o
oc
-
oc
Ll
=
o
o
=
Q
L
=
oc
-
oc
=

LEFT7T S5I0E

RIGHT SIDE

PAGE 30 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)

ELECTRIC PITCH CONTROL ASSY.



JRT RIDE-ON POWERTROWEL — ELECTRIC PITCH CONTROL ASSY.

ELECTRIC PITCH CONTROL ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
36 1586 ROLLPIN 1
37 2311 SPACER 2
38 1536 U- JOINT 4
39 1523 HOUSING 2
40 2023 SHAFT 2
4 2012 SLEEVE 2
42 2022 SHAFT 3
43 2021 SHAFT 2
44 1677 SET COLLAR 4
45 1988 MITER BOX CAP 4
46 1733 WASHER 12
47 2062 MITER GEAR 4
48 1162A LUBRI- CAP 4
49 2621 GREASE FITTING 4
50 1978 MITER BOX 2
51 2104 SLEEVE 1
52 2821 SHAFT 1
53 2010 LEFT SIDE PITCH CONTROL SCREW 1
54 2280 LEFT SIDE SLIDE BLOCK 1
55 2591 STAR WHEEL 1
56 1116 BRASS JAM NUT 4
57 1528 SHSS 1/4- 20 X 5/16” 2
58 2649 COVER PLATE 1
59 10024 LOCK NUT 1/4-20 8
60 2678 GROMMET 1
61 2668 WIRE HARNESS 1
62 2695 ROLL PIN 1/4"X 1.1/8 1
63 2593 SLEEVE ADAPTER 1
64 2663 SWITCH HOUSING CAP 1
65 2698 ELECTRIC PITCH GEAR 1
66 2660 RIGHT SIDE PITCH CONTROL TUBE 1
67 2881 BLADE PITCH DECAL 1
68 2634 SPRING WARNING DECAL 2
69 1499 WHITEMAN DECAL 2

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 31



JRT RIDE-ON POWERTROWEL — SINGLE PITCH CONTROL ASSY.
SINGLE PITCH CONTROL ASSY.

PAGE 32 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — SINGLE PITCH CONTROL ASSY.
SINGLE PITCH CONTROL ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS
1 1162A LUBRA- CAP 2
2 2621 GREASE FITTING 2
3 4403 CRANK KNOB 2
4 1632 SPACER 2
6 2575 CRANK LEVER 2
7 1616 SHOULDER BOLT 2
8 111 BEARING 2
9 2429 TROWEL CONTROL SCREW 2
10 786 BHCS 1/4- 20 X 3/8” 4
1 768A SPACER 2
12 1114 ROLLPIN 2
13 2008 CABLE 2
15 2300 PITCH CONTROL DECAL 2
16 4014 SCREW 4
17 10024 LOCK NUT 1/4-20 8
18 948 FLAT WASHER 1/4” 8
19 730 HHCS 1/4-20 X 1” 8
20 2131 PITCH CONTROL TUBE 2
21 1116 BRASS JAM NUT 4
22 2281 SLIDE BLOCK 2
23 2367 SET COLLAR 2
24 0281 THRUST BEARING 2
25 0185 SHSS 3/8- 16 X 3/8” 2
26 1733 FLAT WASHER 2
27 2169 THRUST BEARING 2
28 2170 THRUST WASHER 4

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 33



FRAME ASSY.

JRT RIDE-ON POWER TROWEL

FRAME ASSY.

N
=
=
i
At
~—
+*
=
Ll
oc
_
-
<<
=2
=
<t
=
=
Q
=
<
oc
w
o
o
o
n
-
<
o
_
=
=
o
oc
[
oc
w
=
o
o
=
Q
wl
[=]
oc
-
oc
]
_
<
(3]
&
&




JRT RIDE-ON POWER TROWEL — FRAME ASSY.

FRAME ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

1 2482 BATTERY STRAP ..o LI FROM RB20721
2 2449 BATTERY BOX ...t L FROM RB20721
3 1697 NEGATIVE BATTERY CABLE (BLACK) 1

4 2484 FRONT BATTERY BRACKET (W /BATTERYBOX) .. 1 ............. FROM RB20721
5 2483 REAR BATTERY BRACKET (W /BATTERY BOX) ... 1 ............. FROM RB20721
6 2509 WING NUT 1/4-20 2

7 10031 EXT. SHAKEPROOF WASHER 1/4” 2

8 4671 BATTERY 12V DRY (GROUP U- 1) 1

9 2542 POSITIVE BATTERY CABLE (RED) 1

10 2549 HHCS 1/2-13 X 3 4

1 2086 ACCELERATOR PEDAL 1

12 10136 FLAT WASHER 3/8” 2

13 2016 PIN 1

14 6014B COTTERPIN 2

15 2192 SPRING 1

16 2194 THROTTLENUT 1

17 2153 SPHERICAL BEARING 1

18 2154 HHCS 10-32 X 1.1/4 1

19 937 HEX NUT 10- 32 1

20 2124 THROTTLE CABLE 1

21 2135 FUELLINE ..o T TRIM AS REQUIRED
22 2138 HOSE CLAMP 4

23 8126 CLAMP 1

24 2299 HHCS 8MM- 1.25 X 15MM 1

25 4514 HHCS 1/4-20 X 5/8” 6

26 948 1/4” FLAT WASHER 10

27 2313 SPARE BELT CARRIER 1

28 2351 SEAT .ot T FROMRD21635
29 2421 SEAT MOUNTING PLATE ..o FROM RD21635
30 161C 5/16" LOCKWASHER .........cooerirriririnicnieneies 4o FROM RD21635
31 1237 SHCS 5/16= 18 X 7/8" 4

32 183 COTTERPIN 2

33 8081 CLEVIS PIN 2

34 2889 SEAT FRAME .....ooiiieeeretseieeceeenie e LI FROM RB20721
34 2889 SEAT FRAME JRT92 MODEL .......cccovririerirnicnnees T FROM PA2080
35 2712 FUEL CAP 1

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 35



FRAME ASSY.

JRT RIDE-ON POWER TROWEL

FRAME ASSY.

N
=
=
i
At
~—
+*
=
Ll
oc
_
-
<<
=2
=
<t
=
=
Q
=
<
oc
w
o
o
o
n
-
<
o
_
=
=
o
oc
[
oc
w
=
o
o
=
Q
wl
[=]
oc
-
oc
]
_
O
(3r]
&
&




JRT RIDE-ON POWER TROWEL — FRAME ASSY.

FRAME ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

36 2028 FUELTANK 1

37 2493 WEIGHT (OPTIONAL) ...cveeieereireeeeeineeeeseeseeeeens 2 i FROM RD21635
38 4014 U- DRIVE SCREW 2

39 181B 1/4” LOCK WASHER 4

40 1491 SERIAL # PLATE 1

4 10176 1/2- 13 HEXLOCK NUT 4

42 10124 1/4- 20 HEX LOCK NUT ..oouiieriininierneienenneeeiis 4o FROM QA24492
43 131A HHCS 1/4-20 X 3/4 ... 4o FROM QA24492
44 2535 FRONT PANEL ..o T FROM QA24492
45 2347 MAIN FRAME 1

46 7170 WEIGHT CLIP <. 4o FROM RD21635
47 2346 FUEL FILTER 1

48 2161 FUEL VALVE 1

49 8156 HHCS- 3/8- 16 X 2.1/2", MODEL JRT92 .........ccvuene. T FROM PA2080
50 4001 FLAT WASHER, MODEL JRTQ2......ccocviiririciinnae T FROM PA2080
51 2585 SPRING, COIL, MODEL JRTO2........ccccovvvvrrrirrrinnnes T FROM PA2080
52 2584 SWITCH KILL, MODEL JRTO2........cccouriereereerncenens T FROMPA2080
53 10133 FLEXLOCK NUT 3/8- 16, MODEL JRT92 ................ L FROM PA2080
54 0131A HHCS 1/4-20 X 3/4” 2

55 0181B 1/4” LOCK WASHER, MODEL JRT92 ......cconvvvinnee 2 i FROM PA2080
56 0949 1/4- 20 HEX NUT 2

57 2574 RUBBER GROMMET .....covrerererremeeneirerseeneseeneeens T FROM PG20080
57 2923 RUBBER GROMMET ........cooviererinernirniennieenninnae T TO PG30041

58 2906 PANEL NUT, MODEL JRTO2 ......ccvvviirriirierriecnriinne T FROM 2080

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 37



JRT RIDE-ON POWERTROWEL — LIGHTS & RETARDANT SPRAY ASSY.
LIGHTS & RETARDANT SPRAY OPTIONS ASSY.

PAGE 38 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)



JRT RIDE-ON POWERTROWEL — LIGHTS & RETARDANT SPRAY ASSY.
LIGHTS & RETARDANT SPRAY OPTIONS ASSY.

NO. PARTNO. PARTNAME QTy. REMARKS

1 2896 LIGHT AND MOUNTING HARDWARE 3

2 2531 FRONT MOUNTING BRACKET 2

3 5283 NUT, LOCK 5/16- 18 4

4 2534 CLAMP ASSEMBLY 2

5 4682 SWITCH 1

6 161C WASHER, LOCK 5/16” 7

7 2299 HHCS 8MM X 1.25 X 15MM 1

8 2430 BRACKET, REAR MOUNTING 1

9 2765 BUTTON, RETARDANT SPRAY 1

10 2108 CAP, TANK 1

1 2396 RETARDANT TANK ... T, TO PG29038
" 2916 RETARDANT TANK ... T FROM PG29039
12 2398 CLAMP 2

13 2478 DRAIN COCK 1

14 2399 U- BOLT 2

15 2887 MOUNTING BRACKET RIGHT 1

16 392292 SPRAY NOZZLE 1

17 2873 MOUNTING BRACKET 1

18 2898 RUBBER WASHER 1

19 2886 MOUNTING BRACKET LEFT 1

20 2912 90 DEGREE FITTING 1

21 2914 HOSE 1

22 2924 PUMP ASSEMBLY 1

23 2285 O-RING ..o 2 i TO PG29038
24 2926 STRAINER 1

25 2557 FITTING oo T TO PG29038
26 0655 HHCS 5/16- 18 X 3/4” 3

27 161D HEX NUT 5/16- 18 6

28 300A HHCS 5/16- 18 X 2 3

29 2913 LOWER HOSE 1

30 2904 CLAMP 1

31 2925 ELBOW 90 DEGREE 1

32 8381 SWITCHBOOT 1

33 2656 LOCK NUT 5/16- 24 6

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 39



JRT RIDE-ON POWERTROWEL — E-Z MOVER & LIFT HANDLE ASSY.
E-Z MOVER & LIFT HANDLE ASSY.

PAGE 40 — JRT RIDE-ON POWER TROWEL— PARTS & OPERATION MANUAL — REV. #1 (11/04/02)




JRT RIDE-ON POWERTROWEL — E-Z MOVER & LIFT HANDLE ASSY.

E-Z MOVER & LIFT HANDLE ASSY.
E- Z MOVER & LIFT HANDLE ASSY.

NO. PARTNO. PARTNAME Qry. REMARKS
1 189 HAND GRIP 2

2 2336 E- Z MOVER HANDLE 1

3 1869 SNAP PIN 1

4 7170 CLIP 2

5 2340 DOLLY AXLE 2

6 1671 BEARING 2

7 2341 DOLLY HUB 2

8 5050A WHEEL BODY 2

9 161C LOCKWASHER 5/16” 14

10 6014C NUT 5/16- 24 12

" 205 HHCS 3/8- 16 X 17 2

12 166A LOCKWASHER 3/8” 14

13 4001 FLAT WASHER 3/8” 2

14 5023B HEX NUT 3/8- 24 12

15 5050C HHCS 5/16- 24 X 3/4” 12

16 5051A INNERTUBE 2

17 5051 TIRE 2

18 50508 WHEEL COVER 2

19 1672 HHCS 3/8-24 X 1” 12

20 655 HHCS 5/16- 18 X 1/2” 2

21 300B FLAT WASHER 5/16” 2

22 2364 WHEEL 2

23 5049 DOLLY WHEEL ASSEMBLY ....c.ccviveiriirnienrieenrinne 2 i ITEMS, 8,9,10,15,16,17,18
24 2337 E- Z MOVER FRAME 1

25 2210 LIFTHANDLE .....cooriiee e 2 o OPTIONAL
26 4684 FLAT WASHER 5/8” 2

JRT RIDE-ON POWER TROWEL — PARTS & OPERATION MANUAL — REV. #1 (11/04/02) — PAGE 41



